
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA      ESPECIFICACION                 C        MN       P         S        CU       CR       NI        MO       V        NB/CB    TI

250989      ASME SA 285C ED-01 AD-03       0 .150    0 .440    0 .011    0 .007    0 .040    0 .040    0 .030    0 .008    0 .004    0 .001    0 .002

450347      ASME SA 285C ED-01 AD-03       0 .188    0 .840    0 .016    0 .014    0 .020    0 .020    0 .040    0 .006    0 .004    0 .001    0 .003

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    L .ELASTICO      R.TENSION       %ELON.          T.ELONG.         DIR.

250989          3020            11540731        1 .0000           35.572(KSI)      60.210(KSI)      28(%)           8                90

250989          3020            11540732        1 .0000           35.572(KSI)      60.210(KSI)      28(%)           8                90

250989          3080            11540751        1 .0000           37.347(KSI)      60.430(KSI)      27(%)           8                90

250989          3080            11540752        1 .0000           37.347(KSI)      60.430(KSI)      27(%)           8                90

250989          4080            11540761        1 .0000           36.428(KSI)      61.837(KSI)      28(%)           8                90

250989          4080            11540762        1 .0000           36.428(KSI)      61.837(KSI)      28(%)           8                90

250989          4100            11540701        1 .0000           36.847(KSI)      61.412(KSI)      27(%)           8                90

250989          4100            11540702        1 .0000           36.847(KSI)      61.412(KSI)      27(%)           8                90

450347          4010            11540671        1 .0000           45.003(KSI)      74.898(KSI)      41(%)           8                90

450347          4010            11540672        1 .0000           45.003(KSI)      74.898(KSI)      41(%)           8                90

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    ANCHO(Plg. )      LARGO(Plg. )      NORMA                           PEDIDO          PARTIDA

250989          3020            11540731        1 .0000           96.0000         240.0000        A-20                            B1007           000120

250989          3020            11540732        1 .0000           96.0000         240.0000        A-20                            B1007           000120

250989          3080            11540751        1 .0000           96.0000         240.0000        A-20                            B1007           000120

250989          3080            11540752        1 .0000           96.0000         240.0000        A-20                            B1007           000120

250989          4080            11540761        1 .0000           96.0000         240.0000        A-20                            B1007           000120

250989          4080            11540762        1 .0000           96.0000         240.0000        A-20                            B1007           000120

250989          4100            11540701        1 .0000           96.0000         240.0000        A-20                            B1007           000120

250989          4100            11540702        1 .0000           96.0000         240.0000        A-20                            B1007           000120

450347          4010            11540671        1 .0000           96.0000         240.0000        A-20                            B1007           000120

450347          4010            11540672        1 .0000           96.0000         240.0000        A-20                            B1007           000120

COLADA          PCHON.          NO.PLACA        ENTREGA          PED.CLIENTE

250989          3020            11540731        1000635264       100000936

250989          3020            11540732        1000635264       100000936

250989          3080            11540751        1000635264       100000936

250989          3080            11540752        1000635264       100000936

250989          4080            11540761        1000635264       100000936

250989          4080            11540762        1000635264       100000936

250989          4100            11540701        1000635264       100000936

FECHA EMISION PAGINA
CLIENTE
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ENTREGA          PED.CLIENTE

250989          4100            11540702        1000635264       100000936

450347          4010            11540671        1000635264       100000936

450347          4010            11540672        1000635264       100000936

   

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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